Download Print this page

Grizzly G0746 Owner's Manual Page 108

Gear-head lathe.
Hide thumbs

Advertisement

REF PART #
DESCRIPTION
1207 P07461207
SHAFT
1208 PCAP26M
CAP SCREW M6-1 X 12
1209 P07461209
BEARING FLANGE
1210 P51104
THRUST BEARING 51104
1211 P07461211
WORM SHAFT SUPPORT
1212 PCAP01M
CAP SCREW M6-1 X 16
1213 PCAP208M
CAP SCREW M8-1.25 X 95
-106-
Apron parts List
REF PART #
1214 P07461214
1215 P07461215
1216 P07461216
1217 P07461217
1218 P07461218
1219 PRP73M
1220 PN03M
DESCRIPTION
STUD-DE M8-1.25 X 150, 20
BUSHING
THREAD DIAL BODY
THREAD DIAL SHAFT
THREAD DIAL GEAR 16T
ROLL PIN 4 X 30
HEX NUT M8-1.25
Model G0746/G0749 (Mfg. Since 3/13)

Advertisement

   Related Manuals for Grizzly G0746

This manual also for:

G0749

Comments to this Manuals

Symbols: 0
Latest comments: